Package leaflet: Information for the patient MASTERON ® 10 miligrams Tablets

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again.
- If you have further questions, ask your doctor or your pharmacist.
- This medicine has been prescribed for you only. Do not pass it onto others. It
 may harm them, even if their signs of illness are the same as yours.
- may harm them, even if their signs of illness are the same as yours.

 If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet.

What is in this leaflet

- What Masteron is and what it is used for
 What you need to know before you
- take Masteron
- 3. How to take Masteron
- Possible side effects
 How to store Masteron
- 6. Other information

WHAT MASTERON IS AND WHAT IT IS USED FOR

Composition

tablet contains: active substance:
 10mg Methyl Drostanolone
 Excipients: Magnesium Stearate;
 Kollidon CL: Ludipress.

Form of the drug:

Round tablets of 10 mg with flat surface

Pharmacological properties:

Compensation the androgen deficiency, stimulates the growth and the development of the male reproductive organs and secondary sexual characteristics, increases libido and potency, there is an anabolic effect, increases the amount of protein in tissues. Accelerates bone growth, stimulates erythropoesis. The recommended doses do not reduce

spermatogenesis. The drug is not hepatotoxicity.

Pharmacokinetic properties:

Masteron is absorbed absolutely within the dose range 26-100 mg. Maximum plasma concentration - 3.1 ± 1.1 mg / ml is possible over 1.6 ± 0.6 hours after we take the drug. The time is 12-13 hours. Masteron is quickly reworking. It is excreted through the urine in the form of metabolites.

2. WHAT YOU NEED TO KNOW BEFORE YOU TAKE MASTERON

Indications:

Hypogonadism; psycho-vegetative disorders and decreased sexual activity, male sterility, aplastic anemia

3. HOW TO TAKE MASTERON

Dosage and How to Take It:

Intramuscularly deep in the seat muscles.

Decreased sexual activity and

psycho-genetic disorders – 100 mg for a day and then 25-50 mg. for a day for some months. Hypogonadism: the development of

Hypogonadism: the development of secondary sexual signs - 150-300 mg for a day for some months; Supporting therapy - 150 mg. once a

Male sterility (To improve the quality and quantity of sperm): 100-150 mg. once a day during the spermatogenesis (90 days): after a

few weeks - several times.

Aplastic anemia (to stimulate erythropoiesis)): 150-300 mg. for a

day.
IT SHOUID NOT BE GIVEN
INTRAVENOUSIY!

4. POSSIBLE SIDE EFFECTS

Side effects:

In rare cases it is possible to appear liver changes. We should stop the treatment or to have lower doses when there is too frequent or too long erection.

Contraindications:

Oversensitivity to the to the active substance or other components of the drug

Children: Prostate cancer

Overdose:

In acute toxicity, overdose is very low. It is possible to develop priapism. In this case we should stop the treatment and then to continue with lower doses.

Interactions with other medicines:

Fluoxymesterone increases the effectiveness of antidiabetic agents and anticoagulants (it is necessary to correct the dose). Hepatic enzyme inducers (Barbiturates, rifampicin, carbamazepine, phenylbutazone, phenyloin) reduce the effect.

5. HOW TO STORE MASTERON

It should be stored in a dry place away from heat and humidity. 15° to 25° C (59° to 77° F) Keep Masteron out of the reach of

children and away from pets. Do not refrigerate or freeze;

Store in the original package in order to protect from light.

Do not throw away any medicines via wastewater or household waste. Ask your Pharmacist how to throw away medicines you no longer use. These measures will help to protect the environment

6. OTHER INFORMATION

Expiry date:

5 years. Do not use after the expiry date stated on the pack.

Terms of Use:

Canada

By doctor's prescription

MARKETING AUTHORISATION HOLDER

MANUFACTURER: Canadian Pharmaceuticals

32 Tower Ave Steinbach, MB R5G 0B8

This leaflet was updated in July 2009